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BEYOND ASIAN HUB, τOWARD GLOBAL WORLD

TEST ITEM RESULT TEST METHOD

Specific Gravity((23/23) OC) 1.751 ASTM D792-13(Method A)
^^^^^^^^^^ ^^^^^^^^^^^^ ^^^^^^^^^^^^^^^^^^^^^^^^^^^^^^^^^^^ ^^^^^^^^^^^^^^

R。ckW쉐 HardnesS(HR硼 1 ! ! 91 1 入'gr1▽1、百7g5二σ8(2015j【Proce첩Ure
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BarC이 Hardness 631 ASTM D25爵一13a

Tensile strength 409 ! ASTM D638-14ωM pa

11.4 ! ASTM D爵8-14ωTensile Mod미US Gpa

70.1 ! AS丁M D790-17(、、)티exural strength Mpa

10.5 1 ASTM D790-17(鰍)Flexural Mod네US Gpa

J/m 15 ! ASTM D256-1oe1(Method A)IZ0引mpact strength

Wat이 AbS이Ption(24 티m mersjon) ! 0.0이 ASTM D570-98(2이ωel%
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Test ReS미ts

U꿰T I SAMPLE IU꿰T I SAMPLE I

一 入言'b즌一合 FA hE'◇ C'r言'δ k ; 一흩 ff흙 il b言{ - - - 一 ↑ 一 - - - - - - - - 一 ↑' 一 - - - - - - - - - - 一 τ 一 - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -1' 一 一 τ 一 - - - - - - - 一: 一 - - - - - - - - - - - - - - - - - - - - -

-R르Sistanρ르[;1、Z◇圭2)一흐XJ- hl---一 ! 一--、-、! 一-----一! 一--------- --N으으ρ!으9트 ! C1!βnt provided Test Method一入bb§'言F흙 h三e D1ξ三'히 δ'f言흙δ、fi】 a卄δF--T ---一 二 一- - T - --一 二 一 - -- T-------------- - - - --- - -----------Tdiδhi-pfb＼;id횬d、、"흉ξf-Mδf1ξδ'd('홅'#촉'
- H으t 覲ate 〔 B르.si§t旦.n C르 一 - - -- -- - -- - -1 - - - - -- - --一 ! 一 - -- 一 「一 - -- - 一 ! 一 -- -- -- - - - - -- - - --- - -- --,으 므으!으으!§.1 ) - - -- -- -- - - - - - - - - - -- - - - - - - --- - - - - --
- D §fl e c ti 。 n 干e m p e r a fu r e ufid e r T - - - 一;' 一 - - - 一 τ 一 - - - - - - - - - - - T - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - T - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -
Lo ad( 1.82-MP旦'】一 ---- ---- --------- -一 ! 一--一!으一--一 ! 一-- ---- ---- 一 ! 一-- - -- 105 ! ASTM D648-16( M et h od B)

Prepared by Jungyuseok

E-mai1:jysl064@klr.이. kr

Reviewed by You seok

Te1 녀 577-0091(ARS ①一、@))

Page: l of 2

V匕 5'O × 10'5 1 KS M 3이 5:2003Th이mal Expansion
P e /ibτ「 百Afd구;δ ξ§(MifξU -bτξ hi一β言一riξ 1↑ 一 - - - - - - - - -1' 一 - - - -- - - - - - -1- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -1- - - - -- - - -- - - -- - - - 一 二一 - - - - - - - - - - - - - - - -

亘 '삑回F■ ■

回' .!

QR code forforgery

A4/?jn χ ?q7}

Korea Testing & Research 而Stitute

President 즈y廖、 雹^ξ 一形彦力



彎礪竇;1,堯、:÷r' 、 單'! ζ / , ξJ
,= ',·, 、 J

^

= 혼蠱、》蓑쿳i= ·,·β靄,f0轟》ξ흙ξ璉幸蓑蠱貪:蔘훑f嘴!,孝t', ,、; ' ζ1、孝ι!!', 훈' .; ,4:'.;!擘'ι"낳't'' ,); ' ζ、、'特':, 雹 ★' 貴· '·;!擘'ι"횬,.、. ξ;÷}、、 【 '. ￥i,. ' <ξ',
..■^J' ▼ t■ ■^
轟'龜'훑};흐낳 ▼ 、 ＼擥÷贄;.ι",1

엶, Gyoyukwon-ro, Gwacheon-si, Gyeonggi-do,13810, Korea 丁EL 82-32-5709-70O FAX 82-32-575-5613

ReP이t NO : TAK-2018一이4244 Receipt Date :20摠.01.19.

Representative : Jang-SO0, oh Test completion Date :2이8.02.21.
Company name : LG HAUSYS C0" Ltd

: (Ye0山do-dong, one lFC)10, Gukjegeumyung-ro, Yeongde ungpo-gu , se0미, Korea.Add ress

Sample name : Ar肅idal Ma巾le (Solid)

BFYOND ASIAN HUB

、 spedmen : 丁ype l, speed of Testing :5 mm/而n(ModuluS : l mm/而n)
癬 Speed of Testing :5.o mm/min, support span :190 mm
★ ★★

Changing appearance after pour b이 led wat이 on the su rface
★

Usage of Rep0仕 : QUALITY CONTROL

Note : 1. The tesl reS네ts of this test report are 0셰y li而ted in to the samples and sample names provided by the dient and do not
guarantee the quality of all products of the dient. You can check website (WWW.ktr.이.kr) 이 QR code to verify
the authenticity of the C이t甫Cate.
2. 丁his test report shall be used 0미y with而 the purpose of its defined usage and shall not be used fo public relation,
advertise ment a nd lawS山t.

3. This test report is olny valid when printed on κ「R 이iginal rep0忙 Paper with hobgram and when re-issued by KTR.
The copy and the electroniC 刊e of the test report are only for reference.
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